LI o ¥ i 3 B |

POULAN 14 HP YARD TRACTOR- - XEY1142AR




T0 3196213555 13992, 04-23 11:S6PM #273 P.Q3/15

AYP-REFAIR PARTS

FROM

¢
o ed
[s5]

REPAIR PARTS

ELECTRICAL

KEY PART
NO. NQC.

532122147
32110859
532004152
532125104
532124736

32109738
532110712
£32109031
810050400
873350430
E747E80408
£11050400
873510400
532124783
£32124071
£32124773
532108423
36 532124770
20 832121537
22 532104445
23 817021008

Nt GOSN M O WA -

PR, S W G e ¥

A
e -8

(&4

24 532108824

25 874780412
26 819091018
27 810040400

POULAN 14 HP YARD TRACTOR-- XEY1142AR

DESCRIPTION

Key Set
Harness, Light Sacket
Bulh, Lignt
Switch, Ignition
Tie, Cable
Nug, Hex 5/8-32
Switch, Light
Seienoid
Washer, Lock 144

* Nut, Jam 1/4-20

* Boft, Hex 1/4-20 x1/2 Gr. 5
Washer, Lock, Ext. Tooth 144
Wut, Keps 1/4-20
Cover, Terminal
Harnass, Ignition
Cable, Satlery
Cable, Baltery
Cabile, Ground
Battery Pack
Switch, Interlock

Screw, Hex, Washer, Tap 10-24 x 1/2-

Fuse 30 Amp
* Bolt, Hex 1/4-20 x 34
*Washer 932x 5/8x% 16 Ga.
“Washer, Lock 174

Ls L]

KEY PART
NO.  NO.

28 873220400
29 332123198
31 532102476
872240480
33 532122822
532124995
8735880400
35 532004021

40 532004022

£3210251

811250600
532109787
£32121284
£32101539

532124281
532124282
532124279

£32121305

DESCRIPTION

* Mut, Hex 1/4-20
¥ Nut, Wing 1/4-20
Guard, Termingl
Bolt, Round Hd, Sq. Neck 1/4-20 x 7-1/2
Ammeler
Ciip, Insulation
Nut, Crownlock 14-20
Switch, P.T.O.
ke, Hex
Loop, Wire
Switcn, Plunger
Wasner, Lock, Ext. Tooth 378
Bezeal, loniton
Caps, Battery
Shieet, Instruction, Tractor
15° Slope, English
Manual, Owner's, Englsh
Manual, Pads List XEY1142A9
Manual, Owner’s, Kohler 14 HP Engine

" STANDARD HARDWARE;PURCHASE LOCALLY

NOTE: All component dimensions given in U.S. inches.
1 inch = 25.4 mm




REPAIR PARTS

PQULAN 14 HP YARD TRACTOR- - XEY1142AR

CHASSIS AND ENCLOSURE




i

" REPAIR PARTS |
| POULAN 14 HP, YARD TRACTOR- - XEY1142AR

CHASSIS AND ENCLOSURE

—_
= OO~ 8IS -

P R,
fo2 W& IF ALY

NS NN
[\ R st

A

KEY PART
NO. NO,

e

512121442
532121247
532108513
532105529
532122196
873680500
473680600
532124977
532106202
532125710
817490612

8140131312
874760612
532105511
819171912
532124228
819131614
532105509
532105531
532106020
532123549
132123487
532005277
232106082
£32121277
532121306
632124118
532121794
532110028
532125041
532125037
872140606
532108256
532003845
819131416
532124274
532009151
532124181
532124273
819090816
532124909
532125714
873680400

B

C

@ , & 7? 1

DESCRIPTION

Seat
Pan, Seat
Bracket, Pivot, Seat
Bolt, Shoulder 5/18-18
Brace, Grill
Locknut 5/16-18
Locknut 3/8-16A
"Fender
Roflector, Roar
.- Decal, Poulan

Scrow, Hox, Washar, Thread Rol

3/8-16 x 3/4

Washer 13/32 x 13/16 x 12 Ga,

* Bolt, Hax 3/8-16 x 3/4
Strap, Fender

Washar 17/32 x 1-3/16 x 12 Ga.

Decal, 6-Speed

Washer 13/32 x 1 x 14 Ga.
Bracket, Fender

Nut, Fush

Tank, Fuel

Cap, Fuel

Clamp, Hosa

Line, Fuel

Pad, Spacer

Chassis Assembly
Drawbar

Panel, Dash, L.H.

Cover, Access

Panel, Dash, R.H.
Footrest, L.H,

Footrest, R.H,

Bolt, Carriage 3/8-16 x 3/4
Pad, Footrest

Bushing

* Washer 13/32x7/8 x 16 Ga.

Decal, 14 HP, R.H,
Grommet

Spring, Seat, Compresslon
Decal, 14 HP, L H,

Washar 9/32x 1/2 x 16 Ga.
Hood

Decal, Hood, L.H,

Nut, Crownleck 1/4-20

KEY PART

NO.

49

50
51
52
54
55
56
&7
58
59
60
61
62
64
65
€6

69
70
71
72

73
75
77
78
79
80
&
82
83
84
85
88
87
88
89
90
91

NQ.
817490608

£32124920
532124227
532125715
532125095
532124918
532101234
532109671
817990808
532124810
532125069
532004900
532109199
532008710
532106974
817490616

817511208
632008019
532124921
817411310

532124815
532124549
532121144

532120068

810040800
532124996
872170410
532121251
532121249
532121250
532121246
874641008
873951000
532004171
532123976

532121248
532110438

DESCRIPTION |

Screw, Hex, Washer, Thread Roll.
3/8-16 % 1/2
Grill '
Insent, Grill | :
Dscal, Hood, A.H, '
Strap Assembly, Hinge, R.H.
Strap Assembly, Hinge, L.H.
Sereen, Grill
l.ens L ‘
Screw, Cross, Pan Hoad 8-18 x 1/2
Bezel, L.H,
Bezel, R.H.
Decal, Cluich/Brake
Deacal, Drive Belt
Stem, Fust Tank
Decal, Caution
Screw, Hax, Washer, Thread fRoll.
3/8-16 x 1
Scraw, Hex, Siotted No. 12 x 1/2
Washer 7/32x5/8% 18 Ga,
Strap Assembly, Hinge, Rear
Scraw, Hex, Washer Head
13-18 Hi-l.o X 5/8
Boit, Shoulder 1/4-20
Bolt, Shoulder
Bolt, Shoulder
* Knob, Seat 1/2
* Washer, Lock 1/2
Clip, Fuel Line
Bok, Carrlage 1/4-20 x 1-1/4
Foam, Strips
Spacer
Spring, Compression
Bracket, Swilch
Screw, Slotted, Pan Md. 10-32 x 1/2
Nut, Keps 10-32
Clip, Insulated
Locknut, Flanged
Bushing, Snap
Grommet, Split

* STANDARD HARDWARE—PURCHASE LOCALLY

NOTE: All component dimensions given In U.S. inches.
1,inch = 25.4 mm ,




REPAIR PARTS
POULAN 14 HP YAHD TRACTOR- - XEY1142AR
. DRIVE e e e

= OPTIQNAL CQUIPMENT
SPANK ARRESTER KIT




%

DRIVE .
P T e e iy ey et e e e e L
KEY PART KEY PART
. NG, HNO. DESCRIFTION NO. NO. DESCRIPTION -
1 532123668 Pullay, Transaxle (Drivon) 53 532121520 Strap, Torqua
2 812000028 Hing, Retainor 54 B32109167 Brackat, Transaxla
3 817030808 Serew, Lock, Splder #8x 1/2 86 876020412 .  Pin, Cotter 1/8 x 3/4
4 532124162 [ Transaxlo, 6-Spead, Foote Dana, " 57 532105844 Rod, Brake, Park
Model No, 4360-19 (Sse pagss 13-14 58 532110437 Rod, Brake
for parts breakdown) 7 59 532071673 Cap .
§ 532108252 Washer 15/32 x1-3/8 x 174 60 532106888 . | Spring, Rod, Brake
f 532081159 Knob, Thrattle Cantrol 81 819131316  *Washer 1342 x 13/18 X 18 Ga.
7 819111214 Washor 11/32%3/4% 14 Ga. - 62 532121748 Washer 25/32x 1-5/8 x 16 Ga.
8 532124080 Engine, Kahtar Command 14 HP 63 532123102  Bracket, Ciuteh
9 532124198 Mutfler . 84 872140606 Balt, Garrlaga 3/8-16 x 3/4
10 532101328 Doflector, Muffler - 65 532123766 - Pullay, Idler :
11 §32125005 Bok, Hox MI0x 1.5 x 100mm 66 532123799 Arm, ldler
12 810040400  * Washer, Lock 1/4 67 532123208 Ratalner, Balt
13 832109164 Ratainer, Clutch 68 874760824  * Bolt, Hax 3/8-16 x 1-1/2
14 813280320 Nippla, Pipe 3/8 NPT x 2-1/2 §9 532110812 Washer, Hardened
15 813309300 Coupling, Pipo, STD 3/8-18 NPT 70 812000039 Ring, Klip
17 532120302 V-Balt, Drivo : 71 632108709 Spring, Return, Clutch
18 813200300 Elbow, §TD 90° 72 532105710 Link, Chitch
19 8532121274 Knob 74 532121276 - Conlrol, Throltle
‘20 532124481 Rod, Shifter 75 817720410 Screw, Hex, Thread Cutting
21 §321058701 Washaer, Shilt Plata 1/4-20 x 5/8
22 819151218 Washer 15/32 x 3/4 x 16 Ga, 76 532059192 Cap, Valve
23 876020416  *Pin, Cotter 1/8 x 1 77 532085139 Stem, Valve
24 817490612 Screw, Hex, Washer, Thread Roll. 78 532106268 Tire, Raar
3/8-18 x 3/4 . 79 632007152 Tube (Not furnished with Tractor)
2% 532105730 Keopar, Bolt, Engine 80 532124789 Rim
26 8/4760616  *Bolt, Hex 3/8-16 x 81 532109802 Spacer, Split
27 813131312 Washar 13/32 % 13/16 % 12 Ga. 82 532121749 . Washer 25/92x 1-1/4x 16 Ga.
28 873880800 Locknut 3/8-18 83 812000001 E-Ring
29 532124872 Covar, Padal : 84 532104757 Cap, Hub, Roar
30 532122424 Shatt, Foot Padal 85 532123583 Koy, Squara
31 532001572 Pin, Roll 37118 % 1 86 532123683 Kaeper, Balt, R.H.
32 810040500 Washar, Lack 5/16 87 532125006 Screw M8 x 1.25 x 25mm
33 874760508 - Bol, Hox 5/16-18 x 12 . 89 874760612 * Bolt, Hex 3/8-18 x 3/4
34 872140508 Bolt, Carrinye 5/18-18 x 3/4 80 532105708 Boaring
© 35 873680500 Locknut $/16-18 §2 532106919 Plate Assembly, Shifter
36 532104777 Retainer, Belt 93 532105700 Spring, Torslon
37 532109070 Keeper, Belt 98 873350600  * Nut, Hex, Jam 3/8-18
38 532004470 Spacer 98 819132012 Washer 13/32x 1-1/4 x 12 Ga.
39 §32123674 Idler, Fiat 100 532121120 Dacat ' )
40 874760644 " Bolt, Hex 3/8-16 x 2-3/4 101 8174590512 Seraw, Hax, Washaer, Thread Roll,
41 532100841 Pullay, Engine 518-18 x 3/4
. 42 810040700  *Washer, Lock 7/16 102 532124996 Clip, Fual Lino
43 532108218 Cluteh, Elactrle 103 873800600 Locknut 3/8-16
44 532123682 Kesaper, Bult, L.H, 104 532100091 Spark Arroster Kit
45 532004921 Ratainar, Spring 105 532110422 Spring, Brake, Return
46 532123770 Strap, Locator . 108 532120183 Boaring, Nylon
47 532108190 Clamp 107 819211616 Washer 2132 x 1 x 16 Ga,

e

REPAIR PARTS .
~ POULAN 14 HP.YARD TRACTOR- - XEY1142AR

A8 871040412  *Bol, Hox 1/4-28 x 3/4
t9 819091210 Washar 932x3/4x 10 Ga,
50 874760512  * Bolt, Hox 5/16-18 x 3/4

| NOTE:” All component dimenslons giv

51 873880500 Locknut 5/16-18 | 1inch = 25.4 mm

* STANDARD HARDWARE-—PURCHASE LOCALLY

an In U,S. Inches. ;




~ REPAIR PARTS |

POULAN 14 HP YARD TRACTOR- - XEY1142AR
 STEERING ASSEMBLY

F R — _
o —

_—————
——— i i =

52
brand fax {ransmitial memo 7671 j#otpages ¥

Post-t™




— DEC 18 '91 1@:35

- REPAIR PARTS
POULAN 14 HP YARD TRACTOR- - XEY1142AR

+ STEERING ASSEMBLY
’KEY PART
NO. NO. DESCRIPTION
1 532109325  Decal; Cap, Steering Wheal
2 532100710 Insert, Steering Wheel
3 873940800 *Nut, Hex 1/2-20
4 532100712 Washer
5 532100713  Wheel, Steering
6 532100711 - Adapter, Steering Wheel
7 632100714  Slesve, Steering
8 532122341 Dash
§ 532123175 . Decal, Dash
10 632124041 - Shaft, Steering
13 532124036 Bracket Steering
14 532124037 Gear, Pinion
15 B17480612 Screw Hex, Washer, Thread Roll.
3/8-16 % 3/4
16 532124033 Shaft, Pitman
17 812000029 Ring, Klip
18 532124931 Bearing, Thrust
19 532124034  Gear, Seclor
22 874180512  Screw, Crown, Truss Head
5/16-18 x 3/4
23 873510500 Locknut 5/16-18
- 24 532124925 Saddle
25 532122819  Screw, Special 3/8-16x 3/4
- .26 532106965  Plate, Suppoﬂt Battery
L 27 874760532 *Bolt, Hex 5/16-18 x 2
_ 8 532124886 Tray, Battery
9 532109596  Clamp, Hose
30 832100541 Tube
31 874760612  Bolt, Hex 3/8-16x 3/4
32 819131316 " Washer 13/32x 13/16 x 16 Ga.
33 811050800 Washer, Lock, Ext. Tooth 3/8
34 532008022 Plug, Dash
35 532108075  Axle, Front
36 532105663  Support, Saddle, Rear
37 874761060  Bolt, Hex 5/8-11 x 3-3/4
38 817490608  Screw, Hex, Washer, Thread Roll.
3B-16x1/2 .
39 532105664  Suppor, Saddle, Front
40 532121236  Spacer
41 532110438  Spacer, Bearing, Axle, Front
42 873901000  Locknut, Flange 5/8- 11
817490508  Screw, Hex, Washer, Thread Roll.

5/16-18 x 1/2

D

At

B

2

E

2. §-

LR T P

KEY PART

NO.

44
45
47
48
49
50
51
52
53
54
&5
56
57
£9
60
&1
62
€3
€4
65
66
67
69
70
71
72
73
74
75
76
77
78
79
80
a1
82

NO.

532105656
532105854
532121334
810040500
873810500
§32003365
532124032
810040600
873610800
532001554
817431008
532104757
532124996
532059192
532065139
532000278
532009040
532125021
532106222
532059904
65321240358
532005479
532121748
532125772
532125771
8191112186
532121232
532121749
819272016
532057079
£32109818
819091116
810040400
871070410
874760616
873510600

* Washer,
* Nut, Hex 3/8-24
Bushing, Steering

DESCRIPTION

Spindle, LH.
Spindle, R.H.
Rod, Tie

* Washer, Lock 5/16
*Nut, Hex 5/16-24

Bearing
Link, Dra

Eock 3/8

F

Frt

ey —a an e e — rane

Screw, Hex #10-16x 1/2

Cap, Hub Front
Ctip, Fuel Line

Cap, Valve
Stem, Valve

Fitting, Grease

Bearing

Rim, Front &"

Tire, Front

Tube (Not fumished with Tractor)

Support, Steering

Plug, Button

Washer 25/32 x 1-5/8 x 16 Ga.

Decal, Clutch
Decal, Lift

Washer 11/32 x 3/4x 16 Ga.

Cap, Spindle

Washer 25/32 x 1-1/4 x 16 Ga.
Washer 27/32x 1-1/4 x 16 Ga.

Washer

Nyliner, Snap-in

asher 9/32 % 1-1/16x 16 Ga

Washer, Lock 1/4

Screw, Hex Socket 1/4-20 x 5/8

Botf, Hex 3/8-16x 1
Nut, Hex 3/8-16

* STANDARD HARDWARE--PURCHASE LOCALLY

NOTE: All component dimensions gwen in U.S. inches.
1inch =254 mm

G H

i

@

i

3262333
32 82@ 32




REPAIR PARTS -
POULAN 14 HP YARD TRACTOR- - XEY1142AR

LIFT ADJUSTMENT

R

" .'-’.'r' ,r

,v""" '

Nt !

! 1

1 1

i I

/ "(5,'._1‘ 2

/ / i , R
17 ! -

9 L7




. @7
S
9

" REPAIR PARTS

POULAN 14 HP YARD TRACTOR- - XEY1142AR

LIFT ADJUSTMENT

&

KEY PART
NO. NO.

1

7

g
10
11
12
13
14
15
18
17
1]
18
20
21
a2
23
25
26

aa

873710700
532106308
819292016
532106444
812000037
532121891
532110807
532110729
532124874
819131016
812000022
232121000
532121002
873680800
512122364
532108413
532124528
532110810
819151216
532009135
532124670
819171516
532110448

DESCRIPTION

Locknut, Jam 7/16-20
Trunnion, Lift, Lowor

Washaer 29/32 x 1-1/4 x 16 Ga.
Bracket, Bellcrank

Ring, Klip -

Handlo, Adjust, Lift

Nut, Speclal

Rod, Adjust, Lift

Spring

Washer 13/32 x 5/8 x 16 Ga.
E-Ring

Shaft, Lift

Lever, Lift (Includes Key No. 65.)
Nut, Crownlock 3/8-16
Plunger, Laver

Grip, Handle

Button, Plunger

Trunnion, Stop Depth

Washer 15/32x 3/4 x 16 Ga.
Retalner, Spring

Retainer, Spring

Washar 17/32% 15/16 x 16 Ga,

Link, Lift, Adjust

KEY PART
NO. NO.

3
32
34
35
37
38
40
41

532110029
872140606
532105884
532121599
532121598
873220800
876020308
873350600
874780624
532108236
817021008

.--532110447
873360700

532004921
532110739
873880600
532121006

SR e iy e mimateem b e 4 sl

DESCRIPTION
Link, Lift

* Bolt, Carriage 3/8-16 x 3/4

Bracket, Suspension

- Arm, Suspension, L.H.

Arm, Suspension, R.H.
Nut, Hex, Fin 1/2-13
Pin, Cotter 3/32 x 1/2
Nut, Hex, Jam 38-16 UNC
Bolt, Hex 3/8-16 X 1-1/2
Bracket, Switch
Screw, Hex, Tap #10-24x 1/2
Trunnion, Lift
Nut, Crownlock, Jam 7/18-18
Spring, Retainer

asher, Spring
Locknut, Fiangs
Rod, Assembly, Lift Lever

* STANDARD HARDWARE—PURCHASE LOCALLY

NOTE: All component dimenslons given in U.S. inches,
1inch = 25.4 mm

it (i

45




REPAIR PARTS

POULAN 14 HP YARD TRACTOR- - XEY1142AR

S8TMOWER .

TR e e

!
i




it

REPAIR PARTS
POULAN 14 HP YARD TRACTOR- - XEY{142AR

38" MOWER

M~
KEY PART
NO. NO.

1

2
3
4
5
6
7
8
9
0

—

1

1

12
13
14
15
16
18
1
Zi
22
23

o
26

.

23
30
31
32

532106085
532121454
532008417
873880600
819111216
872140505
532105846
532110452
532106734
532106735
532106736
532108682
532105304
532105662
532105744
532004921
532109835
873680500
532109598
532109597
872140506
532003713
532109503
532109504

817490620

874760636
532123652
532106302
532121316

. Red,

DESCRIPTION

V-Bealt

. Housing
Runner, R.H.
Locknut a/8-16

Washar 11/32 x 3/4 x 16 Ga,
- Bolt, Carriage 5/16-18 % 5/8

. Bracket, Detloctor

-Nut, Push
Spnng, Dellactor

linge
Detlgctor, Shisld
Decal, V-Belt Schematic

‘Cap, Sleeve
Link, Paraliel
Fin, Hings, Front
Spring, Retalner
Pin, Hinge, Rear
Locknut 6/16-18
Bracket, Lift, R.H,
Bracket, Lift, L.H.

* Bolt, Carriage 5/16-18 x 3/4
Decal, Instruction, Caution
Support, Arm
Stop, Deck, Front
Decal, Safety Standard
Screw, Hex, Washer Hd,
3/8-18 x 1-1/4

* Bolt 3/8-16x 2
Arm, Idler
Spacer -

Pulley, Idlar

A et ————— R

KEY PART
NO. NO,

33 532106513
34 532109646
35 532121687
36 532100668
37 817490614

38 819132012
39 532121283
40 819131210
41 810030600
42 874810624
43 532102727

PESCRIPTION

Washer, Wear 1/18 .
Bracket, Nose Roller, I.H.
Mandrel Assembly
Plate, Support, Mandrel
Scrow, Hex, Washer Hd.
3/8-16 x 7/8
Washor 13/32 x 1-1/4 % 12 Ga.
Blade 38"
Washer 13/32x 1-3/4 x 10 Ga.
Washer, Lock 3/8

* Bolt, Hex 3/8-24%1-1/2 Gr. §
Spring, Extension

50 8721406068 *Bolt, Carriage 3/8-16 x 3/4
51 532110445  Plate, Sugpon
54 532105857  Brackel, uspension, Rear, R.H,

Bracket, Suspension, Rear, L.H.
Washer 11/32x5/8 % 16 Ga.
Runner, L.H.

Bolt, Carriage 3/8-16 x 1-1/4
Decal, Warning

55 532108673
63 813111016
85 532125074
67 872140610
68 ‘532121343
69 819131318 Washar 13/32 x 13/18 % 16 Ga.
75 832109647 Bracket, Nose Roller, R.H,

76 532109776  Pin, Pivot

77 532109729  Roller, Nose

78 819151610 Washer 15/32x 1 x 10 Ga.

79 819151616 Washar 15/32x 1 x 16 Ga.

80 874760512  Bol, Hex 5/16-18 x 3/4

81 876020412  Pin, Colter 1/8 x 3/4

" STANDARD HARDWARE-~PURCHASE LocaLLy

NOTE: All component dimensions given in U.8, inches.
1inch =25.4 mm




" REPAIR PARTS |
POULAN 14 HP YARD TRACTOR- - XEY1142AR

_. . TRANSAXLE - FOOTE DANA, MODEL NO. 4360-19

o«

’: j ZO... e . G
! ; ) 21
i : y 2 . -
P19 11+ ((;J (::\X\a§ -
n ey 1




REPAIR PARTS |
POULAN 14 HP YARD TRACTOR- - XEY1142AR

TRANSAXLE - FOOTE DANA, MODEL NO. 4360-19

~~KEY PART
10, NoO.

3865-A
1919
1151
3626
3623
4458
3789
3907
3906
10499
1959
1441
1423
1082
1424
1068
1405
1358
1145
1319
3312
ag76
1374
4171
16 3725
3624
3625
1542
3709
3631
3826
1369
3978
1375
3627
3830
3841
3787
. 3785
3867
3783
3869
3741
3628
1423
3422

i kT ST Gy
_:._;_;_n_g_;..u_.._._;ﬂocccouc)m-hwm—*

M
n h,-;l._;_u — ek sk
(LY o A b hededutan

Ll
Lo :
CRAOSousAEaNN

WD
[22 B3 PO

3
~

DESCRIPTION
Housing, Upper

Scraw, Tapping 1/4 - 20 x 734 Lg.

Ball, Detent

opring, Detent

Screw, Set

Assembily, Shifter

V-Ring

Puck, Friction

Washer, Plain .325 x .750 x .059

Ring, Retaining
* Washer, Plain 632 x 1.00 x .010
* Washer, Plain .632 x 1.00 x .020
* Washer, Plain .832 x 1.00 x .026
* Washer, Plain .632 x 1.00 X .031
* Washer, Plain ,632 x 1.00 x .036
" Washer, Plain .632 x 1.00 x .041
* Washer, Plain .832 x 1.00 x .048
* Washer, Plain .632 x 1.00 x .050
* Washer, Plain .832 x 1.00 x .060
*Washer, Plain 632 x 1,00 x ,082

O-Ring

Washar, Plain .632 x 1.38 x .046

Key, Woodruff #9

Assembly, Kit, Input Shaft

Pinion, Beval, 14 T

Ring, Retaining
- Chain, 24 Pitches

Bearing, Flange

Gear, Spur, 147

Collar, Clutch

Key, Clutch

Koy, Woodruff # 3

Shaft, Intermediate

Key, Woodruff # 61

Ring, Retalnlr%g

Sprocket, 18

Spacer -

Gear, Spur, 40 T

Gear, Spur, 35 T

Gear, Spur, 30T

Gear, Spur, 25 T

Gear, Spur, 22 T

Gear, Spur, 19T

Washer, Plain .640 x 1,37 x .061

Washer, Plain .632 x 1.00 x .028

Spacer .630 x 1.00 x.169

38
39
4C
41
42
43
43
43
43
43
43
43
43
43
43
43
44
45

46
47
48
49
50

KEY PART
NQ,

NO.

4193
3967
1708

- 3645

3589

3749

3852
3693
3653
3408
3732
3184
3733
3198
3734
3735
3973
3724

3707
3866
3719
3868
3683
1145
3191
3180
3880
3871
3656
3839
3919
3726
3881
3864-8
3920
3276
3758
3916
3843
3g15
3768
3760
3917

' 3847

4300

DESCRIPTION

Assy., Gear, Comb., 12T & 35T

Shaft, Idler

Washer, Plain 631 x 1.00 x.015

Sprocket, 9 T

Gedr, Bevel, 42 T
* Washer, Plain 758 x 1.12x .010
* Washer, Plain .758 x 1.12 x .015
* Washer, Plain .758 X 1.12 x .020
* Washer, Plain ,758 x 1.12 x .025
* Washer, Plain ,758 x 1.25 x 020
* Washer, Plain .758 x 1.25x .025
* Washer, Plaln ,758 x 1,25 x .031
*Washer, Plain .768 x 1.25 x .035
* Washer, Plain .758 x 1.25 x 040
* Washar, Plain ,758 x 1.25 x .045
*Washer, Plain .758 x 1.25 x .050

Shaft, Drive

fcrew. Tapping 5/18 x 18 x 1.44

q.
Gear, Spur, 15T
Gear, Spur, 20 T
Gear, Spur, 26 T
Qear, Spur, 28 T
Gear, Spur, 31 T
Washer, Plain .632 % 1.00 x .060

. Seaal, Felt
Washer, Plain .768 x 1.25 x 082
Axle, LH,
Gear, Miter, 15T
Ring, Retaining
Gear, Spur, 32T
Shatft, Cross:
Gear, Miter, 15 T
Axle, FL.H.
Houging, Lower
Puck, Friction
Disc, Brake
Spacer
Jaw, Brake
Pin, Dowel .
Scraw, Tapping 5/16 - 18 x 2.25
Lever, Actuating
Washer, Plain .321 x 1.00 x .055
Brackat, Anti-Rotation
Locknut 5/16 - 24
Groase

* Use In varlous combinations to maintain proper clear-

ances. :
NOTE: All component dimensians given in U.S. inches.
1inch = 25.4 mm




	ELECTRICAL
	FRAME/BODY
	MOTION DRIVE
	STEERING
	DECK LIFT
	DECK HOUSING
	TRANSAXLE

